



REPORT

1118563-RER

EKOTEKS

REPORT NUMBER:	1118563-RER
RECEIPT DATE:	15.04.2011
ISSUE DATE:	10.05.2011
BUYER NAME:	KAYA PLASTİK
CLIENT NAME:	KAYA PLASTİK BRANDA SAN. TİC. LTD. ŞTİ.
ADDRESS:	Üniversite Mah. Bağlarıçı Cad. No:51 Avcılar / İSTANBUL
CONTACT PERSON:	TUNCAY ŞERMET

SAMPLE DESCRIPTION:	One sample of white plastic panel.
SAMPLING:	Not specified.
ORDER NUMBER:	-
ARTICLE NUMBER:	-
END-USE:	-
CARE LABEL:	Not given

REQUIRED TESTS	RESULTS	COMMENTS
PHYSICAL PROPERTIES TESTS		
Flammability	-	
No requirements were given. This test was performed on 18.04.2011 date.		

REMARK: This report can not be reproduced except in full, without written approval of the laboratory. The results given in this report belong to the received sample. Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95 %. Tests marked (*) in this report are not included in the DAP Accreditation Scedule for this Laboratory.

Note: The report issued on 18.04.2011 with the report number 1118563 was withdrawn and replaced with the report 1118563-RER issued on 10.05.2011 because of the vendor's request to change buyer name.

N.Fusun Erol
Supervisor

Controlled by
Melek Zengin

Sevim A. Razak
Technical Manager

EKOTEKS LABORATUVAR VE GÖZETİM HİZMETLERİ LTD. ŞTİ.
Esenyurt Firuzköy Bulvarı No:29 34325 Avcılar İstanbul/ TÜRKİYE
Phone: 0090 212 6767866 Fax: 0090 212 695 2031
e-mail: info@ekoteks.com web: www.ekoteks.com

TÜV
AUSTRIA HELLAS
ISO 9001:2000
Cert. No: 0108248



Deutscher
Akkreditierungs
Rat
DAR
DGA-PL-3304.01



REPORT

1118563-RER

EKOTEKS

TEST RESULTS

FLAMMABILITY; ISO 6941:2003

Test was performed on original sample.

Condition:

65±5 % RH, 20±2°C/24 hours

Test Atmosphere:

15°C-30°C / 20-65 % RH

Test surface:

0,2 m/sn airflow test chamber

Fabric Size:

Face

Flame height:

560 x 170 m (length x width)

Gas type:

40±2 mm

Flame Application Angle:

Butane

Flame Application Time :

90°-Surface Flame

10 sn

“The following test results relate only to the ignitability of the combinations of materials under the particular conditions of test ; they are not intended as a means of assessing the full potential fire hazard of the materials in use.”

Marker Thread Height	1	2	3	4	5	6
220 mm	INTACT	INTACT	INTACT	INTACT	INTACT	INTACT
370 mm	INTACT	INTACT	INTACT	INTACT	INTACT	INTACT
520 mm	INTACT	INTACT	INTACT	INTACT	INTACT	INTACT

Total uncertainty= ± 5.2 %